
MODEL G0677
24" PLANER/SANDER

OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

USA

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 8

SECTION 2: CIRCUIT REQUIREMENTS ...... 11

SECTION 3: SETUP ....................................... 13

SECTION 4: OPERATIONS ........................... 24

SECTION 5: ACCESSORIES ......................... 34

SECTION 6: MAINTENANCE ......................... 35

SECTION 7: SERVICE ................................... 39

SECTION 8: WIRING ...................................... 61

SECTION 9: PARTS ....................................... 71

WARRANTY AND RETURNS ........................ 93

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Contact Info

ON

OFF

Functional OverviewManual Accuracy

your machine may not exactly match 
the manual

www.grizzly.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 1. 

Controls & Features

A. 
B. Page 24
C. 
D. 
E. 
F. 
G. 
H. 
I. 

J. 
K. 
L. 
M.
N. 
O.
P.
Q. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 2. Figure 3.

A. 
B. 
C. 
D. 
E. 
F. 
G. 
H. 
I. 

J. 
K. 
L. 
M.
N. 
O.
P.

Download from Www.Somanuals.com. All Manuals Search And Download.



MACHINE DATA
SHEET

Customer Service #: (570) 546-9663 · To Order Call: (800) 523-4777 · Fax #: (800) 438-5901

MODEL G0677 24" 15 HP 3-PHASE DOUBLE-HEAD WIDE-
BELT SANDER

Weight............................................................................................................................................................ 2314 lbs.
Length/Width/Height....................................................................................................................... 44-1/2 x 61 x 68 in.
Foot Print (Length/Width)....................................................................................................................... 42-1/2 x 31 in.

Type..............................................................................................................................................................Wood Slat
Content............................................................................................................................................................ Machine
Weight............................................................................................................................................................ 2645 lbs.
Length/Width/Height............................................................................................................................. 63 x 47 x 76 in.

Switch.................................................................................................................................. ON/OFF Emergency Stop
Minimum Circuit Size..............................................................................................................50A@220V, 30A@440V
Recommended Plug/Outlet Type....................................................................Hardwire to Locking Disconnect Switch

Type........................................................................................................................................... TEFC Induction
Horsepower..............................................................................................................................................1/4 HP
Voltage.............................................................................................................................................. 220V/440V
Prewired......................................................................................................................................................220V
Phase.........................................................................................................................................................Three
Amps......................................................................................................................................................1.2/0.6A
Speed.................................................................................................................................................1725 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 1
Power Transfer ............................................................................................................................... V-Belt Drive
Bearings.......................................................................................................................... Sealed and Lubricated

Type........................................................................................................................................... TEFC Induction
Horsepower...............................................................................................................................................15 HP
Voltage.............................................................................................................................................. 220V/440V
Prewired......................................................................................................................................................220V
Phase.........................................................................................................................................................Three
Amps........................................................................................................................................................36/18A
Speed.................................................................................................................................................3450 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 1
Power Transfer ............................................................................................................................... V-Belt Drive
Bearings.......................................................................................................................... Sealed and Lubricated

Machine Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



Type........................................................................................................................................... TEFC Induction
Horsepower.................................................................................................................................................1 HP
Voltage.............................................................................................................................................. 220V/440V
Prewired......................................................................................................................................................220V
Phase.........................................................................................................................................................Three
Amps......................................................................................................................................................3.4/1.7A
Speed.................................................................................................................................................1725 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds............................................................................................................Adjustable, 14-60 FP
Power Transfer ............................................................................................................................... V-Belt Drive
Bearings.......................................................................................................................... Sealed and Lubricated

No Of Sanding Drums....................................................................................................................................... 1
Maximum Board Width............................................................................................................................... 24 in.
Minimum Board Width.................................................................................................................................. 2 in.
Maximum Board Thickness.......................................................................................................................... 6 in.
Minimum Board Thickness........................................................................................................................ 1/4 in.
Minimum Board Length.............................................................................................................................. 12 in.
Conveyor Feed Rate...................................................................................................................... 14 - 60  FPM
Sanding Belt Length................................................................................................................................... 60 in.
Sanding Belt Width.....................................................................................................................................25 in.

Infeed Sanding Drum Type............................................................................................ Spiral Grooved Rubber
Infeed Sanding Drum Size..................................................................................................................... 7-7/8 in.

Conveyor Belt Construction.....................................................................................................................Rubber
Body Construction.......................................................................................................................................Steel
Base Construction.......................................................................................................................................Steel
Paint.......................................................................................................................................................... Epoxy

Floor To Belt Height................................................................................................................................... 32 in.
Belt Tracking...................................................................................................................................... Pneumatic
Sanding Belt Tension......................................................................................................................... Pneumatic
No Of Pressure Rollers..................................................................................................................................... 3
Pressure Roller Type...............................................................................................................................Rubber
Pressure Roller Size............................................................................................................................ 1-9/16 in.
Conveyor Belt Length.........................................................................................................................102-3/8 in.
Conveyor Belt Width...................................................................................................................................24 in.
No Of Dust Ports............................................................................................................................................... 4
Dust Port Size.............................................................................................................................................. 5 in.
Air Requirement....................................................................................................................................... 75 PSI

Country Of Origin ..............................................................................................................................................Taiwan
Serial Number Location ............................................................................................. ID Label on Center of the Stand
Assembly Time ........................................................................................................................................... 20 Minutes

Download from Www.Somanuals.com. All Manuals Search And Download.



Spiral Cutterhead Height Adjustable, Allowing Greater Control Over Workpiece Finish
Spiral Cutterhead Assembly Quickly Unbolts and Slides Our for Easy Access
Foot Pedal Lever Quickly Releases Sanding Motor V-Belt Tension
Variable Feed Speeds
Disc Brake Emergency Stop
Pneumatic Belt Tracking
Digital Amp/Load Meter
Digital Keypad Controlled Table Elevation

Download from Www.Somanuals.com. All Manuals Search And Download.



Safety Instructions for Machinery

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Safety for Planer/Sanders 
1. INSTRUCTION MANUAL.

2. REACHING INSIDE MACHINE.

3. INFEED/OUTFEED AREA.

4. LOOKING INSIDE PLANER.

5. CORRECT MATERIAL.

6. GRAIN DIRECTION. 

7. WORKPIECE LIMITS. 

Like all machinery there is potential danger when operating this machine. Accidents are frequent-
ly caused by lack of familiarity or failure to pay attention. Use this mill with respect and caution to 
reduce the risk of operator injury. If normal safety precautions are overlooked or ignored, serious 
personal injury may occur.

8. CLEAN STOCK.

9. REMOVING JAMMED WORKPIECES. 

10. DULL/DAMAGED INSERTS.

11. POWER AND AIR DISCONNECT.

12. WORKPIECE FEEDING.

13. CLOTHING.

14. DUST COLLECTION.

15. ALLERGIES.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 2: CIRCUIT REQUIREMENTS

Full Load Amp Draw

Power Supply Circuit Requirements

If you are unsure about 
the wiring codes in your area or you plan to 
connect your machine to a shared circuit, con-
sult a qualified electrician.

Serious personal injury could occur if you 
connect the machine to the power source 
before you have completed the setup pro-
cess. DO NOT connect the machine to the 
power source until instructed after setup.

220/440V Operation

Electrocution or fire could 
result if this machine is 
not installed to code. You 
MUST ensure compliance 
by checking with a quali-
fied electrician!

NOTICE
The Model G0677 is prewired for 220V oper-
ation. If you plan to use your machine at 
440V, you MUST have a qualified electrician 
perform the 440V conversion described on 
Page 12.

Minimum Cord Requirements

Phase Converter Precaution

Page  63

Figure 4.

Power Connection Device

Figure 4

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 86

Accessories Page 34 Phase 
Converter Page 11

To rewire the Model G0677 for 440V opera-
tion:

1.

2.
Figure 1 Page 3

3.

Figure 5

440V Conversion 4.

Figure 6

Figure 5. 

Figure 6  

5.

Pages 68  70.

 Note: The reference wiring diagrams on 
Pages 68  70  current at the time of 
printing, but always use the wiring diagram 
provided inside the motor junction box, as it 
will reflect any changes to the motor shipped 
with your machine if changes were made 
after printing.

Set to18A

Set to 1.7A

Download from Www.Somanuals.com. All Manuals Search And Download.



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

Setup Safety

SECTION 3: SETUP

Description Qty

Items Needed for 
Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

This machine and its com-
ponents are very heavy. 
Use power lifting equip-
ment such as a forklift to 
move heavy items.

Download from Www.Somanuals.com. All Manuals Search And Download.



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Crate Contents:  (Figures 7 & 8) Qty
A. 
B. 
C. 
D.
E.
F.
G.
H.
I.
J.
K.
L.
M.
N.
O.
P.

Figure 7  

Figure 8

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 9

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 9. 

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

Figure 10

Figure 10

Download from Www.Somanuals.com. All Manuals Search And Download.



To access the spiral cutterhead:

1.
Figure 10 

Page 15

2.

Figure 10

3.

4.

Figure 10

Figure 
11

Floor Load
Machine Data Sheet

Placement Location

Figure 12

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 12.

5.

6.

7.

8.

Figure 11

Download from Www.Somanuals.com. All Manuals Search And Download.



Moving & Placing 
Planer/Sander

The Model G0677 is a  
heavy machine. Serious 
personal injury may occur 
if safe moving methods 
are not used. To be safe, 
get assistance and use 
power equipment to move 
the shipping crate and 
remove the machine from 
the pallet. 

To move and place your planer/sander:

1.

2.

3. Figure 13

Figure 13.

4.

5. 

Bolting to Concrete Floors

Figure 14

Mounting to Shop 
Floor

Figure 14

NOTICE
We strongly recommend securing your 
machine to the floor if it is hardwired to the 
power source. Consult with your electrician 
to determine if this is appropriate for your 
setup.

Download from Www.Somanuals.com. All Manuals Search And Download.



Air Hose

To install the air line:

1. Figure 15

Figure 15

2.

3. Figures 15 & 16

 Note: Rotate the knob clockwise to increase 
the air pressure and counterclockwise to 
lower the air pressure.

4.

Figure 16. 

Dust Collection

DO NOT operate this machine without an 
adequate dust collection system and a res-
pirator. This machine creates substantial 
amounts of wood dust while operating. 
Failure to use a dust collection system can 
result in short and long-term respiratory ill-
ness.

Figure 17.

Recommended CFM @ Machine: 2500 CFM 
Do not confuse this CFM recommendation with 
the rating of the dust collector. To determine the 
CFM at the dust port, you must consider these 
variables: (1) CFM rating of the dust collector, 
(2) hose type and length between the dust col-
lector and the machine, (3) number of branches 
or wyes, and (4) amount of other open lines 
throughout the system. Explaining how to cal-
culate these variables is beyond the scope of 
this manual. Consult an expert or purchase a 
good dust collection "how-to" book.

Download from Www.Somanuals.com. All Manuals Search And Download.



Sanding Belt
To install the sanding belt:

1.

2. Figure 
18

3. Figure 18

4.

Figure 18

Note: The sanding belt must be centered 
between the limit switches, and the edge of 
the sanding belt must be between the tongs 
of the belt oscillation controller fork, as shown 
in Figures 18 & 19. Damage to the sanding 
belt and sander will occur if the sander is 
turned ON before the sanding belt is correctly 
positioned.

5.

6.

NOTICE 
The directional arrow on the back of the 
sanding belt must be pointing in a coun-
terclockwise direction during installation. 
Failure to install the sanding belt correctly 
could result in damage to the sanding belt 
or the sander itself. 

Figure 19. 

Figure 18. 

Download from Www.Somanuals.com. All Manuals Search And Download.



The pressure rollers must be set below the 
level of the sanding roller. If the pressure 
rollers are even, or higher than the sanding 
roller, the wood WILL be propelled from the 
machine at a high rate of speed toward the 
front of the machine. This could cause seri-
ous kickback injury.

To check the pressure roller height:

1. 
Pressure Roller 

Height
2. 

Figure 20

Figure 20.

3. 

 
4. Step 3

 Note: If the board did not touch both pressure 
rollers before it touched the sanding belt on 
either side, or if it was difficult to place the 
board between the rollers and the table on in 
Step 4, then the pressure rollers MUST be 
adjusted before operation. See "Pressure 
Rollers" on Page 49 for step-by-step instruc-
tions.

Download from Www.Somanuals.com. All Manuals Search And Download.



To check the feed belt gear oil: 

1.

Figure 21, 

Figure 21

2.
Page 37 

Gear Box Oil

Lubrication
Page 37 

GEARBOX MUST
BE FILLED WITH OIL!

OIL MAY NOT BE SHIPPED WITH MACHINE!
You MUST add oil where needed 

before operating. 

Requires ISO-VG320
 or 90 Weight Gear Oil

Breather Pin

Figure 22

Figure 22.

Download from Www.Somanuals.com. All Manuals Search And Download.



Test Run

Troubleshooting Page 39

Basic Controls
Page 24

Before starting the planer/sander, make 
sure you have performed the preceding 
assembly and adjustment instructions, and 
you have read through the rest of the man-
ual and are familiar with the various func-
tions and safety features on this machine. 
Failure to follow this warning could result in 
serious personal injury or even death!

To test run the machine:

1.

2.

3.

4.

8.

Figure 26 Page 25

Figure 24

Figure 23.

5.

6.

7.

Figure 
23

Figure 24

Download from Www.Somanuals.com. All Manuals Search And Download.



Recommended 
Adjustments

Recommended adjustment checklist:

1. Page 20)
2. Page 27
3. Page 

38
4. Page 42 .
5. Page 44
6. Page 46
7. Page 50
8. Page 57
9. Page 57

9.
Figure 25, 

Page 24

10.

Figure 
19

11.

12.

13.

14.
Steps 12–13

15.

16.

Download from Www.Somanuals.com. All Manuals Search And Download.



Damage to your eyes, lungs, and ears could 
result from using this machine without 
proper protective gear. Always wear safety 
glasses, a respirator, and hearing protection 
when operating this machine.

SECTION 4: OPERATIONS

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.

Loose hair, clothing, or 
jewelry could get caught 
in machinery and cause 
serious personal injury. 
Keep these items away 
from moving parts at all 
times to reduce this risk.

Basic Controls

Figures 25 28

Control Panel
Amp Load Meter:

Sanding Belt Start and Stop Buttons:
ON OFF 

Feed Belt Start and Stop Buttons:
ON OFF

Figure 25. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Front Stop Button:

Power Light: 

Digital Controls 
Digital Table Height Key Pad Figure 26

ON

Additional Controls 
Table Height Handwheel:

  Plate: 

Figure 27

Figure 26

Digital Display:

Set Key:

Page 42

Table Start Key  

Table Stop Key:

Table Up and Down Keys: 

Page 29

Numerical Key Pad:

Example:

Download from Www.Somanuals.com. All Manuals Search And Download.



Variable Feed Rate Dial: 

Rear Stop Button: 

Figure 28

Adjusting Feed Rate

Figure 28

Cutterhead Adjustment Shaft (Figure 29:

Cutterhead Lock Handle: 

Cutterhead Height Scale: 

Figure 29.

Changing the Feed Belt Speed
1.

2.

 Note: Never adjust the feed rate dial unless 
the feed belt is running or you can damage 
the control.

Determining Ideal Feed Rates 

Page 28

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 30

2.

Note: To re-establish the factory setting, 
back out the knob until it stops, then turn it 
31⁄2 turns. 

3. Step 1

To adjust the oscillation speed:

1.
Figure 30

Choosing Sandpaper

Grit  Type

Note: 
Sandpaper finer than 150 grit can often load up or 
burn workpieces.

Oscillation Speed

Tools Needed Qty

Sanding Belt 
Replacement

To replace the sanding belt

1. Steps 1–3 Page 19

2.

3.

Figure 18 Page 19

 Note: The sanding belt must be centered 
between the limit switches and the edge of 
the sanding belt must be between tongs of 
the oscillation controller as shown in Figure 
18 on Page 19. Damage to the sanding belt 
could occur if the sander is turned ON before 
the sanding belt is correctly positioned.

Download from Www.Somanuals.com. All Manuals Search And Download.



Amp Load Meter

Figure 31

Figure 31. 

NOTICE 
DO NOT VOID WARRANTY! Keep amp draw 
within GREEN load range shown on the 
AMP LOAD CHART. If you operate machine 
in RED load range motor damage may occur 
and will not be covered under warranty.

Emergency Stop 
Plate

Figure 32

Figure 32

KEEP the cutterhead and sanding drum 
V-belts correctly tensioned (refer to Page 
50). Otherwise, the pulleys will slip when 
the emergency brake is applied and not 
immediately stop the machine in the event 
of an emergency!

4. Steps 5–7 Page 19

NOTICE
The directional arrow on back of the sanding 
belt must be pointing in a counterclockwise 
direction during installation. Failure to install 
the sanding belt correctly could result in 
damage to the sanding belt or the sander 
itself. If your belt does not have arrows, it 
is most likely unidirectional, so it will not 
matter which direction it is installed.  

Download from Www.Somanuals.com. All Manuals Search And Download.



8.

9.

10.

Figure 33

11.

Figure 33

12.

OFF

Planing and Sanding Workpieces
1.

2.

3.

 Note: We recommend setting the scale at 
0mm for most planing/sanding operations.

4.

5. Workpiece  
Inspection Page 33

6.

7.

ON

Planing/Sanding

Download from Www.Somanuals.com. All Manuals Search And Download.



8.

9.

10.

11.

Figure 
33  Page 29

12.

Step 11

13.

14.

15.

Sanding Workpieces

4.
Figure 34

Figure 34.

To sand workpieces:

1.

2.

3.

5.

6. Workpiece  
Inspection Page 33

7.

ON

Download from Www.Somanuals.com. All Manuals Search And Download.



Rotating Carbide 
Inserts

Tools Needed: Qty

Figure 36

Figure 36. 

To rotate or change a carbide insert:

1. 

2.  Steps 1-4 Page 16

Planing Workpieces

Figure 35

Figure 35.

Download from Www.Somanuals.com. All Manuals Search And Download.



3. 

4. 

5.

Note: Proper cleaning is critical to achieving 
a smooth finish. Dirt or dust trapped between 
the insert and cutterhead will slightly raise the 
insert, and make noticeable marks on your 
workpieces the next time you cut.

6.

Note: Excess oil may squeeze between the 
insert and cutterhead or at the bottom of 
the screw hole, causing hydrostatic lock and 
preventing the screw from fully tightening, 
thereby lifting the insert or screw slightly and 
affecting workpiece finishes.

7. Steps 6-8 Page 16.

Choosing 
Sandpaper Page 27

Figure 
37

Sanding Tips

Figure 37.

Page 34

Download from Www.Somanuals.com. All Manuals Search And Download.



Workpiece 
Inspection

Before planing or sanding, inspect all 
workpieces for the following:

Material Type:

Foreign Objects:

Wet or "Green" Stock:

Excessive Warping:

Minor Warping:

Download from Www.Somanuals.com. All Manuals Search And Download.



-34- G0677 24" Planer/Sander

SECTION 5: ACCESSORIES
ACCESSORIES

Figure 39. Sanding belt cleaning pad.

H2845 Cleaning Pads
Cleaning pads are the perfect accessory for wide 
belt sanders. Simply set the conveyor table to 
height and feed the pad through to “unload” a dirty 
sanding belt. Regular cleaning greatly increases 
the lifespan of sanding belts. Check with the cur-
rent Grizzly catalog or www.grizzly.com for more 
details.

H3741 30 HP Rotary Phase Converter
Add 3-phase, multi-motor capability to your single-
phase electrical supply. Operate single or multiple 
motors, transformers, and resistance loads at 
100% power and 95% efficiency while saving 
big dollars at cheaply metered, single-phase 
electrical rates. Complete step-by-step instruc-
tions are furnished along with complete wire 
and fusing requirements for various motor loads. 
Each model operates up to twice its nameplate 
rating in a mixed-motor load. On heavily loaded 
or hard-start applications, such as high-speed 
geared-head lathes and air conditioning com-
pressors, the nameplate rating of the converter 
you choose should be 2 to 3 times the HP of 
the most heavily loaded motor. See the individ-
ual 3-phase machine pages for phase converter 
recommendations. For application assistance, 
please call our technical support at (570) 546-
9663.

T20796—Indexable Carbide Inserts for Model 
G0677

T21277—Front Hood for Model G0677
This dust hood allows you to replace the included 
ports to consolidate dust collection hose connec-
tions. Each hood replaces 2 of the standard dust 
ports. Buy 2 if replacing all the dust ports included 
with the machine.

Figure 38. Rotary phase converter.

US-Made Sanding Belts for Model G0677 
25"W x 60"L:

Single Pack
— G8675 60 Grit
— G8676 80 Grit
— G8677 100 Grit
— G8678 120 Grit
— G8679 150 Grit

3-Pack
— H8810 60 Grit 
— H8812 80 Grit
— H8813 100 Grit
— H8814 120 Grit
— H8815 150 Grit

H9553—Wide-Belt Sander Hood
This dust hood is made to fit over the multiple 4" 
dust ports on the Model G0677 planer/sander. 
The base has a 11⁄2" flange on all sides for mount-
ing to the sander. Port has rolled end that con-
nects to similarly sized pipe and fittings.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Before Daily Check:

 
 
 
 
 

Weekly Maintenance:

Page 38

Page 36

Monthly Check:

 Page 36

Page 36

Yearly Check:

After First 100 Hours and Every 2500 Hours
Page 

37

Schedule

Lubrication

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 42

Figure 43

Grease Fittings
Lubricant Frequency Qty

Figure 40 41

Table Elevation Screws
Lubricant Frequency Qty

Figure 42

Table Lifting Mechanism
Lubricant Frequency Qty

Figure 43

Figure 40

Figure 41

Download from Www.Somanuals.com. All Manuals Search And Download.



Cleaning Sanding 
Belts

Figure 39  
Accessories  Page 34

To clean the belts:

1.

2.

3.

4.

5.

Cleaning Feed Belt

Feed Belt Gear Box
Lubricant Frequency Qty

Figure 44

To replace the feed belt gear box oil:

1.
Figure 44 ,

2.

Figure 44

Download from Www.Somanuals.com. All Manuals Search And Download.



Dust and Water 
Traps

Figure 46.

Air System Diagram Page 60

Water Trap

Figure 46

Figure 45.

Dust Trap

Figure 
45

Air System

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

Page 44

Page 19
Page 58

Page 52

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 26
Page 30

Page 52

Page 30
Pages 37 27

Page 30

Page 47

Page 55

Page 49
Page 37

Page 55

Pages 37 27

Page 27

Page 27
Page 49 

Pressure Roller Page 20

Page 30

Page 18

Page 44

Page 27
Page 37

Operation

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 19

Page 58
Page 

28
Page 

18

Page 57

Page 57

Page 18

Page 43

Page 43

Note A small 
amount of snipe is 
inevitable if you set 
the cutterhead below 
0 on the cutterhead 
height scale. The key 
is minimizing it as 
much as possible.

Page 31

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Calibration

Tools Needed Qty

Calibrating Digital Thickness Scale
1. 

2. Step 2

3.

4.
Step 3

 Note: The average thickness of the sanded 
wood should now be flashing on the digital 
read-out.

5.

Table Limit Switches

Tools Needed Qty

To check and adjust table limit switches:

1.

2. OFF

3.

OFF

Step 4

4.

5.

Figure 47

Figure 47.

Download from Www.Somanuals.com. All Manuals Search And Download.



Brake Service

Tools Needed: Qty

Checking Brake Pads
1.

!

2.

3.

Figure 48

Figure 48

Figure 
49

Figure 49.

Min

Replacing Brake Pads
1.

!

2.
Figure 

48

3.

4.

5.

6.
Steps 2-4

7.

5.

6.

7.

Figure 47

8. Step 3

Download from Www.Somanuals.com. All Manuals Search And Download.



Belt Tracking 
Adjustments

Tools Needed: Qty

To check and adjust belt tracking:

1.

2. 

3.
Figure 50

Figure 51

4.

Figure 51.

Figure 50

5.

6.

7.

ON. 

8.

Figure 52

Download from Www.Somanuals.com. All Manuals Search And Download.



Step 9

9.

10.

B.

Figure 53

11.
Page 38

12.

A. OFF

Figure 53

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Parallelism

Figure 54
Figure 55

Tools Needed: Qty

DO NOT adjust the table 
unless you are having trouble sanding your 
workpiece to a uniform thickness and have 
eliminated all other possible causes. 

Figure 55.

Figure 54. 

Table Parallelism Inspection
1.

2.

Figures 56–57

Figure 56.

Figure 57.

Download from Www.Somanuals.com. All Manuals Search And Download.



4.

Figures 59 & 60  
Step 3

Figure 59.

Figure 60.

Adjusting Table 
Parallelism

Adjusting Table Parallelism

1. 

2.

3.
Figure 61

Tip It may help to rotate an elevation screw 
flange with vise grips if it is difficult to move.

 Each screw flange can be adjusted up to 
0.015" between the right and left sides.

Figure 61. 

4.

5. Steps 1-3

3.

Figure 
Figure 58

Figure 58.

Download from Www.Somanuals.com. All Manuals Search And Download.



10.

11.

9.

Figure 62.

6.

7.

8.
Figure 

62

12.

13. 

Step 3

14. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Pressure Rollers

Figure 64

6.

7. 

8.
Figure 64

Figure 64

 Note: DO NOT continue to lower the roller 
beyond this point.

Right Side View

Left Side View

2.

3. 

4. 

5.

Figure 63.

To adjust the pressure rollers:

1. 

Figure 63

Factory Settings

Tools Needed Qty

9.

10. Steps 7-8

Download from Www.Somanuals.com. All Manuals Search And Download.



V-Belt Tension

Note: The belts on the main motor must be ten-
sioned correctly. Loose belts will not allow the 
machine to stop immediately if the emergency 
push panel is pushed. 

The main motor uses a set of four matching belts, 
the sanding drum pulleys use two matching belts, 
and the table elevation motor uses one belt.

Tools Needed Qty

Adjusting Table Elevation Motor 
V-Belt
1.

2. Figure 66

Figure 66

 Note: Variables such as feed rate, depth of 
the cut, and the type of sanding belt can play 
a big part in determining the proper amount 
of downward pressure exerted by the rollers. 
Some experimentation may be necessary to 
achieve the desired results. However, under 
no circumstances should the pressure rollers 
be set even with, or higher than, the sanding 
roller.

11. 

12. 

Adjusting Depth of 
Cut Safety Bar

Figure 65

Figure 65.

To adjust the depth of cut safety bar:

1. 

2.

3.

Download from Www.Somanuals.com. All Manuals Search And Download.



Adjusting Sanding Drum V-Belts
1. 

2.
Figure 69

Figure 69.

3.

Figure 67

4.

Figure 67.

3.

Figure 67

4. 

Adjusting Cutterhead & Idler 
V-Belts
1. 

2. 
Figure 68

3.

Figure 67

Figure 68

4. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Changing V-Belts

Tools Needed: Qty

Cutterhead V-Belts
1. 

2.

3.
Figure 68  Page 51

4. 

5.

6. Step 3

7. 

Figure 67 
 Page 51.

8. 

4.

5.
Figure 71  

If you accidentally bump the safety latch 
while the foot pedal is locked—without 
2x4s and shims in place, the motor assem-
bly could suddenly drop and the foot pedal 
could become unlatched and fly up, causing 
serious injury to your fingers or hands.

Figure 70.

Idler V-Belts
1.

2. Steps 2–4 Cutterhead V-Belts

3.

Figure 70

Figure 71.

Download from Www.Somanuals.com. All Manuals Search And Download.



4.

5.

6.

Figure 73

10.

11.

12. Steps 2-10

13.

Figure 
67  Page 51.

Sanding Drum V-Belts
1. 

2.
Steps 1–10

Idler V-belts  Page 52

3.

Have an assistant help you during the fol-
lowing step. The idler pulley adjustment 
bracket is heavy. Serious personal injury 
could occur if you drop it on your body! 

Figure 73.

9.
Figure 

73

7.

8.
Figure 69  Page 

51

Figure 72.

6.

Figure 72

Download from Www.Somanuals.com. All Manuals Search And Download.



11.

Step 5 Page 
52

12.

13. 

14.

Make sure the foot pedal is unlatched during 
the next step, to prevent the motor assem-
bly from suddenly dropping while you work 
on the caliper assembly. Your fingers or 
hands could be seriously injured if the foot 
pedal is accidentally unlocked.

7.

8.

9.

Figure 67  
Page 51.

10. 

Table Elevation Motor V-Belts
1. 

2.

3. Figure 66  
Page 50 

4.
Figure 74

5.

6. 

7. 
Step 4

8.

Figure 67  Page 
51.

Figure 74.

Download from Www.Somanuals.com. All Manuals Search And Download.



7.

8.

9.

10.

11. Note: The belt is 
non-directional.

12.

13.

14.

15. 
Step 6

16. 
Page 42

17.

18.

19.

Feed Belt 
Replacement

Page 57

Tools Needed: Qty

To remove the feed belt, use Figure 76 and 
match the number with the steps below:

1.

 

2.

Note: Do not loosen the two vibra-
tion dampener washers shown in Figure 76.

3.

4.

5.

6.
Figure 75

Figure 75. 

Download from Www.Somanuals.com. All Manuals Search And Download.



1 

3 

4

5 

6 

2 

8 

7 

9 

10 

Figure 76.  

Download from Www.Somanuals.com. All Manuals Search And Download.



Feed Belt Tension

Tools Needed: Qty

DO NOT sand boards with the guard removed. 
Failure to follow this warning could result in 
serious personal injury.

Figure 77. 
Note: Safety guard removed only for clarity.

4.

To adjust the feed belt tension:

1. 

 
 
2.

Figure 77

3.
Figure 77

Feed Belt Tracking

NOTICE 
Adjust the feed belt tension before adjusting 
the feed belt tracking.

4. 

5. Steps 2-4

Figure 78. 
Note: Safety guard removed only for clarity.

To adjust the feed belt tracking:

1. ON

2. right
right

Figure 77

3. left
left

 Note: The edge of the feed belt should just 
touch the guide wheels as shown in Figure 
78.

Tools Needed: Qty

Download from Www.Somanuals.com. All Manuals Search And Download.



Sanding Belt Limit 
Switches

To adjust the belt tracking limit switches:

2
Page 

44

3.

4.

5. Figure 
79

6.

7.

Figure 79. 

Figure 79

Tools Needed: Qty

Sanding Belt 
Tension Limit Switch

Figure 80

To adjust the belt tension safety switch:

2.

3. 

4.

5.

Tools Needed: Qty

Figure 80. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Chip Breaker and 
Tension

Tools Needed: Qty

Figure 81

Figure 81.

Figure 82
 

Proper operation of the anti-kickback fin-
gers is essential for the safe operation of 
this machine. Failure to ensure that they 
are working properly could result in serious 
operator injury.

Anti-Kickback 
Fingers

Figure 82. 

Download from Www.Somanuals.com. All Manuals Search And Download.



J.
K.
L. 
M.
N
O.
P. 
Q. 
R. 
S.

A. 
B.
C.
D.
E.
F.

G.

H. 
I.

 

A
B

C

D

E
F

G

S

I

J

K

L

H

MN

P

Q

O

R

Air System Diagram

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 8: WIRING

Electrical Safety Instructions
1. PRINTED INFORMATION. 

2. FREQUENCY DRIVE. 

3. SHOCK HAZARD.

4. EXTENSION CORDS.

5. CIRCUIT REQUIREMENTS. 

Page 11 If you are unsure about the 
wiring codes in your area or you plan to 
connect your machine to a shared cir-
cuit, consult a qualified electrician.

6. 220V SINGLE-PHASE POWER.

7. GROUNDED CIRCUIT.

8. MOTOR WIRING. 

 
9. EXPERIENCING DIFFICULTIES. 

NOTICE
The photos and diagrams included in this 
section are best viewed in color. You can view 
these pages in color at www.grizzly.com.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

1

2

10

9

7

8

6

5

3

4

16
18

17

15

13

14

11
12

8

16

6

7

5

3

12

17

4
9

10

1

2

11

15
13

14

18

AIR

19

19

Electrical Overview

1 Page 66 11 Page 69

2 Page 66 12 Page 67

3 Page 67 13 Page 70

4 Page 67 14 Page 67

5 Page 67 15 Page 70

6 Page 68 16 Page 70

7 Page 68 17 Page 70

8 Page 68 18 Pages 63–65

9 Page 69 19

10 Page 69

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Cabinet

Figure 83.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Cabinet Wiring Diagram A

P
ag

e 
65

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

13

14

15

1

2

10

4

9

17

3 5 12

7

6

16

8

19

P
ag

e 
64

Electrical Cabinet Wiring Diagram B

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Control Panel

Figure 84.

Figure 85.

Amperage Meter

1

Sanding
Belt
Start

Feed
Belt
Start

Power
Light

Emergency
Stop

Feed
Belt
Stop

Sanding
Belt
Stop

Micro Controller
Chang Sing CH-525

515-B1

Control Panel

2

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Components A

Figure 86.

Figure 87.

Figure 88.

Belt Limit Switch (Right)3

18

4 Upper Right Door
Safety Switch

Belt Tension
Limit Switch5

18

18

18

Rear Emergency
Stop14

Belt Limit Switch (Left)12

18

Figure 89.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Components B

Figure 90.

Figure 91.

Air Pressure
Limit Switch6

18

Lower Right Door
Safety Switch7

18

Main Motor 220V8

Main Motor 440V8

18

18

Figure 92.
Note: Be sure to remove the jumpers  
(see Figure 92) from the main motor 
junction box when rewiring the motor 
to 440V.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Components C

Figure 94.

Figure 95.

Emergency Stop
Bar Switch

Upper Left Door
Safety Switch

18

10

11

2

Table Elevation
Sensor

18

9

Figure 93.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 61!

Electrical Components D

Figure 96.

18

Table Limit
Switches

Feed Motor 220V16

Feed Motor 440V16

18

18

Elevation Motor 220V17

Elevation Motor 440V17

18

18

18

13
(Upper)

15
(Lower)

Figure 97.

Figure 98.

Note: Be sure to remove the jumpers  
(see Figures 97 & 98) from the feed 
and elevation motor junction boxes 
when rewiring the motors to 440V.

Download from Www.Somanuals.com. All Manuals Search And Download.



Tool Box & Accessories Breakdown
0000 Series Parts

SECTION 9: PARTS

REF PART # DESCRIPTION REF PART # DESCRIPTION
002 PH29330002 CERAMIC LIMIT SWITCH TIP 012 PWR1719 WRENCH 17 X 19 
003 PH29330003 TOOL BOX 013 PH29330013 HEX WRENCH SET
006 PH29330006 DOOR KEY 014 P06770014 TORX SCREWDRIVER T-20
007 G8678 SANDING BELT (#120) 015 P06770015 BREAKER BAR
007-1 G8679 SANDING BELT (#150) 016 PFH15M FLAT HD TORX SCR M6-1 X 12
008 PSDP2 SCREWDRIVER PHILLIPS #2 017 P06770017 CARBIDE INSERTS 14 X 14 X 2 (QTY 10)
009 PSDF2 SCREWDRIVER FLAT #2 018 P06770018 PNEUMATIC TORX AIR TOOL
010 PWR810 WRENCH 8 X 10 019 P06770019 TORX DRIVER T-20
011 PWR1214 WRENCH 12 X 14 

Download from Www.Somanuals.com. All Manuals Search And Download.



Sanding Motor System Breakdown
1000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Sanding Motor System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P06771101 MACHINE FRAME 205 PB84 HEX BOLT 3/8-16 X 3-1/2
102 P06771102 MOTOR BASE 206 PN08 HEX NUT 3/8-16
103 PH29331103 MOTOR BASE HINGE 208 PH29331208 IDLER WHEEL SHAFT
104 PN41 HEX NUT 1/2-12 209 P6305 BALL BEARING 6305ZZ
105 PH29331105 MOTOR BASE ADJ. ROD 210 P06771210 IDLER PULLEY
106 PLW07 LOCK WASHER 1/2 211 P6206 BALL BEARING 6206-ZZ
107 PB41 HEX BOLT 1/2-12 X 1-1/2 212 PR11M EXT RETAINING RING 25MM
108 PW01 FLAT WASHER 1/2 213 P06771213 V-BELT B52 5L540 QTY 2
109 P06771109 MOTOR 15HP 220/440V 3PH 301 PH29331301 BRAKE CALIPER
109-1 H29331109-1 MOTOR FAN 301-1 PH29331301-1 BRAKE CALIPER FRONT GUARD
109-2 H29331109-2 MOTOR FAN COVER 302 PH29331302 BRAKE LINING SET
110 P06771110 MOTOR PULLEY 303 PH29331303 BRAKE ARBOR
111 PSB11 CAP SCREW 5/16-18 X 1-1/4 304 PH29331304 BRAKE COMPRESSION SPRING
112 PLW01 LOCK WASHER 5/16 305 PH29331305 BRAKE INSIDE PIECE
113 PH29331113 KEY 12 X 8 X 105 306 PFH04 FLAT HD SCR 1/4-20 X 5/8
114 PB03 HEX BOLT 5/16-18 X 1 307 PH29331307 BRAKE PIN
115 PLW01 LOCK WASHER 5/16 308 PSB31 CAP SCREW 10-24 X 5/8
116 PH29331116 BRAKE ROTOR 310 PLW04 LOCK WASHER 3/8
117 P06771117 V-BELT B-74  5L770 QTY 2 311 PN08 HEX NUT 3/8-16
118 PH2933118 PULLEY BUSHING 312 PSB04 CAP SCREW 1/4-20 X 1/2
119 P06771119 V-BELT B-55 5L580 QTY 2 313 PH29331313 BRAKE GASKET
121 PH29331121 BRAKE BRACKET 320 P06771320 FOOT PEDAL HOOK
122 PW02 FLAT WASHER 3/8 321 PSB107 CAP SCREW 3/8-16 X 2
123 PB21 HEX BOLT 3/8-16 X 3/4 322 PN08 HEX NUT 3/8-16
124 PH29331124 FLAT HEAD NUT 323 PLW04 LOCK WASHER 3/8
125 PSB05 CAP SCREW 1/4-20 X 3/4 324 PW07 FLAT WASHER 5/16
126 PH29331126 TABLE LIMIT SWITCH 325 PLW01 LOCK WASHER 5/16
127 PH29331127 TABLE LIMIT SWITCH PLATE 326 PB32 HEX BOLT 5/16-18 X 5/8
128 PB02 HEX BOLT 1/4-20 X 5/8 327 P06771327 FOOT PEDAL SUPPORTER
129 PW06 FLAT WASHER 1/4 328 P06771328 FOOT PEDAL
132 PFH30M FLAT HD SCR M5-.8 X 8 330 P06771330 SPECIAL SCREW
133 PLW02 LOCK WASHER 1/4 331 PLW01 LOCK WASHER 5/16
201 P06771201 IDLER WHEEL ADJ. BRACKET 332 PB09 HEX BOLT 5/16-18 X 1/2
202 PLW10 LOCK WASHER 3/4 337 P06771337 WING NUT 1/2
203 PN03 HEX NUT 3/4-16 342 P06771342 WIRING COVER
204 PW13 FLAT WASHER 3/4

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Lift System Breakdown
2000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Lift System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PH29332101 ELEVATION SCREW 319 PB07 HEX BOLT 5/16-18 X 3/4
102 PB03 HEX BOLT 5/16-18 X 1 320 PSS06 SET SCREW 1/4-20 X 3/4
103 PW07 FLAT WASHER 5/16 321 PH29332321 HANDWHEEL
104 PLW01 LOCK WASHER 5/16 322 PH29332322 MOTOR BASE
105 PLW04 LOCK WASHER 3/8 323 PB31 HEX BOLT 1/4-20 X 1
106 PB18 HEX BOLT 3/8-16 X 1 324 PLW02 LOCK WASHER 1/4
107 PH29332107 ELEVATION SLIDE 325 PH29332325 ADJ. ROD
108 PH29332108 DUST BOOT 326 PW01 FLAT WASHER 1/2
109 PB07 HEX BOLT 5/16-18 X 3/4 327 PN41 HEX NUT 1/2-12
110 PLW01 LOCK WASHER 5/16 328 PLW07 LOCK WASHER 1/2
111 PH29332111 CHAIN 329 PW06 FLAT WASHER 1/4
201 PH29332201 NUT HOUSING 331 PH29332331 MOTOR 1/4HP 220V/440V 3PH
202 PH29332202 NUT 331-1 PH29332331-1 MOTOR FAN
203 P51107 THRUST BEARING 51107 331-2 PH29332331-2 MOTOR FAN COVER
204 PR12M EXT RETAINING RING 35MM 332 PN05 HEX NUT 1/4-20
206 PH29332206 SPROCKET WHEEL 333 PB89 HEX BOLT 1/2-12 X 4-1/2
301 PH29332301 ELEVATION GEAR BOX 334 PH29332334 PROXIMITY SWITCH PLATE
302 PH29332302 WORM GEAR 335 PB19 HEX BOLT 1/4-20 X 1/2
303 P6005 BALL BEARING 6005-ZZ 336 PH29332336 PROXIMITY SWITCH 
304 PH29332304 BEARING CAP 337 P06772337 SPECIAL SCREW M3-.5 X 30
305 PSB05 CAP SCREW 1/4-20 X 3/4 338 PN07M HEX NUT M3-.5
306 PH29332306 WORM SHAFT 339 PK14 KEY 5/16 X 5/16 X 3/4
307 P6002 BALL BEARING 6002-ZZ 340 PK48M KEY 4 X 4 X 20
308 PH29332308 BEARING CAP 401 PH29332401 SPROCKET WHEEL ADJ.
309 PSB31 CAP SCREW 10-24 X 5/8 402 PH29332402 SPROCKET WHEEL SHAFT
310 PH29332310 BEARING CAP 403 P6003 BALL BEARING 6003Z-Z
311 PSB01 CAP SCREW 1/4-20 X 5/8 404 PH29332404 ADJ. SPROCKET
312 PH29332312 SPROCKET WHEEL 405 PH29332405 ADJ. ROD
313 PSS08 SET SCREW 5/16-18 X 1/2 406 PW02 FLAT WASHER 3/8
314 PH29332314 PULLEY 407 PN08 HEX NUT 3/8-16
315 PVA36 V-BELT A-36 4L360 408 PN02 HEX NUT 5/16-18
316 PH29332316 MOTOR PULLEY 409 PLW01 LOCK WASHER 5/16
317 PSS07 SET SCREW 1/4-20 X 1/2 410 PB07 HEX BOLT 5/16-18 X 3/4
318 PLW01 LOCK WASHER 5/16 411 P06772411 WIRING COVER

Download from Www.Somanuals.com. All Manuals Search And Download.



Conveyor System Breakdown
3000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Conveyor System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PH29333101 CONVEYOR TABLE 126 PH29333126 TIMING BELT 1422V-290
102 PH29333102 CONVEYOR BELT 127 PB32M HEX BOLT M10-1.5 X 25
103 PH29333103 GEAR BOX FIXED PLATE 128 PH29333128 BASE PLATE
104 PH29333104 CUSHION 129 PH29333129 VARIABLE SPEED UNIT COVER
105 PW02 FLAT WASHER 3/8 130 PSB14M CAP SCREW M8-1.25 X 20
106 PB32M HEX BOLT M10-1.5 X 25 131 PH29333131 INFEED ROLLER BRACKET
107 P06773107 OUTFEED ROLLER 132 PSB16 CAP SCREW 3/8-16 X 3/4
108 PH29333108 BEARING UCF206 133 PH29333133 INFEED ROLLER BRACKET (L)
109 PH29333109 FEED BELT GEAR BOX 135 PH29333135 POSITION WHEEL
110 PH29333110 BREATHER 136 PSB70 CAP SCREW 5/16-18 X 2
111 PH29333111 PLUG 137 PLW01 LOCK WASHER 5/16
112 PUCF205 BALL BEARING UCF205 138 PN02 HEX NUT 5/16-18
113 PLW04 LOCK WASHER 3/8 140 PH29333140 EMGNCY BRAKE PUSH PLATE
114 PB24 HEX BOLT 3/8-16 X 1-1/4 141 PS04 PHLP HD SCR 1/4-20 X 1/2
115 PH29333115 BEARING CAP 142 PH29333142 E-BRAKE LIMIT SWITCH
116 PH29333116 DRIVE PULLEY 143 PS10 PHLP HD SCR 10-24 X 1-1/2
117 PB16 HEX BOLT 3/8-16 X 1-1/2 143-1 P06776322 SPRING GASKET 3/16
118 PH29333118 DRIVING PULLEY 144 PB95 HEX BOLT 1/2-12 X 3
119 PK151M KEY 8 X 8 X 55 201 PH29333201 INFEED ROLLER SHAFT
120 PB07M HEX BOLT M8-1.25 X 25 202 PH2933202 INFEED ROLLER
121 PLW04M LOCK WASHER 8MM 203 P6206-RS BALL BEARING 6206-RS
123 PH29333123 MOTOR 1HP 220V/440V 3PH 204 PR15M EXT RETAINING RING 30MM
123-1 PH29333123-1 MOTOR FAN COVER 205 PH29333205 ELEVATION LIMITER
123-2 PH29333123-2 MOTOR FAN 206 PSB62 CAP SCREW 1/4-20 X 1-1/2
124 PLW04 LOCK WASHER 3/8 207 P06773207 WIRING BOX

Download from Www.Somanuals.com. All Manuals Search And Download.



Feed, Drum, & Pressure Roller Breakdown
4000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Feed, Drum, & Pressure Roller Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
103 P06774103 COMPRESSION SPRING 404 PSB08 CAP SCREW 5/16-18 X 1-1/2
107 PN08 HEX NUT 3/8-16 405 PSS08 SET SCREW 5/16-18 X 1/2
108 PB12 HEX BOLT 5/16-18 X 1-1/4 406 P06774406 ANTI-KICKBACK FINGER SHAFT
109 PLW01 LOCK WASHER 5/16 407 P06774407 SPACER
201 P9962Z4201 PISTON ROLLER SHAFT 408 P06774408 ANTI-KICKBACK FINGER PLATE
201-1 P04454201 PISTON ROLLER SHAFT 409 P06774409 FIXED BUSHING
202 P9962Z4202 PISTON ROLLER 410 P06774410 EXTENSION SPRING 
203 P6001 BALL BEARING 6001ZZ 411 PLW02 LOCK WASHER 1/4
204 P9962Z4204 SHAFT BEARING COLLAR 412 PSB04 CAP SCREW 1/4-20 X 1/2
205 PSS06 SET SCREW 1/4-20 X 3/4 413 P06774413 SPRING BRACKET
206 PSS07 SET SCREW 1/4-20 X 1/2 414 PSS03 SET SCREW 1/4-20 X 3/8
301 P9962Z4301 PISTON ROD 415 P06774415 ANTI-KICKBACK FINGER BRACKET
302 P9962Z4302 BRACKET 416 P06774416 CHIP BREAKER SPRING BRACKET
303 PRP55M ROLL PIN 3 X 27 417 P06774417 NYLON NUT 3/8
304 P99624304 SLIDE RAIL 418 P06774418 CHIP BREAKER PAD
305 PN05 HEX NUT 1/4-20 419 P06774419 CHIP BREAKER SHAFT
306 P04455301 BRACKET 420 P06774420 CHIP BREAKER BUSHING
311 P06774311 DEFLECTOR 421 PSS10 SET SCREW 1/4-20 X 5/8
314 P06774314 DUST GUARD PLATE 422 P06774422 COMPRESSION SPRING
315 PB19 HEX BOLT 1/4-20 X 1/2 423 PW02 FLAT WASHER 3/8
316 PLW02 LOCK WASHER 1/4 424 PB84 HEX BOLT 3/8-16 X 3-1/2
401 P06774401 CHIP BREAKER BRACKET 425 P06774425 SPACER
402 PSS08 SET SCREW 5/16-18 X 1/2 426 P06774426 CHIP BREAKER COVER
403 PLW01 LOCK WASHER 5/16 427 P06774427 SPECIAL CAP SCREW 1/4-20 x 5/8

Download from Www.Somanuals.com. All Manuals Search And Download.



Sanding Drum Breakdown
5000 Series Parts

REF PART # DESCRIPTION REF PART # DESCRIPTION
104 P9962Z5104 BEARING UCC206 206 P9962Z5206 ROLLER LOCKDOWN SHAFT
107 PK11 KEY 5/16 X 5/16 X 1-3/16 401 P9962Z5401 BEARING HOUSING
108 PLW02 LOCK WASHER 1/4 402 P9962Z5402 ROLLER 
110 PLW07 LOCK WASHER 1/2 403 P9962Z5403 FASTENING TUBE
111 PB41 HEX BOLT 1/2-12 X 1-1/2 405 P9962Z5405 PULLEY
112 PSB04 CAP SCREW 1/4-20 X 1/2 406 PSB11 CAP SCREW 5/16-18 X 1-1/4
114 P9962Z5114 GREASE FITTING W/CAP 407 P9962Z5407 BEARING HOUSING
115 P06775115 GREASE FITTING W/CAP 90 DEG. 408 P9962Z5408 BRACKET PAD
116 P9962Z5116 PLUG 409 P6206-2RS BALL BEARING 6206-2RS
118 PS07 PHLP HD SCR 1/4-20 X 3/8 410 P9962Z5410 SPANNER NUT
203 PSS02M SET SCREW M6-1 X 6 411 P9962Z5411 BEARING CAP
205 P9962Z5205 HANDLE 417 P9962Z5417 COVER

Download from Www.Somanuals.com. All Manuals Search And Download.



Helical Cutterhead Breakdown
5000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Helical Cutterhead Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
501 P06775501 HELICAL CUTTERHEAD BASE 530 P06775530 ADJ. SHAFT
502 PLW07 LOCK WASHER 1/2 531 P06775531 ADJ. HANDLE
503 PB41 HEX BOLT 1/2-12 X 1-1/2 532 P06775532 TIGHTEN CUSHION
504 PLW07 LOCK WASHER 1/2 533 P06775533 GEAR WHEEL
505 PB41 HEX BOLT 1/2-12 X 1-1/2 534 PSS02 SET SCREW 5/16-18 X 3/8
509 P06775509 SPECIAL SCREW 5/16-18 X 3/4 535 P06775535 ELEVATOR DRIVEN SHAFT
510 P6003 BALL BEARING 6003-ZZ 536 P06775536 HELICAL CUTTERHEAD
511 P06775511 SLIDER SHAFT 537 P06775537 BEARING HOUSING COVER
512 PW01 FLAT WASHER 1/2 538 PFH08 FLAT HD SCR 10-24 X 1/2
513 PLW02 LOCK WASHER 1/4 539 P6206-2RS BALL BEARING 6208-2RS
514 PS07 PHLP HD SCR 1/4-20 X 3/8 540 P06775540 BEARING HOUSING
515 P06775515 COVER 541 P06775541 BEARING COVER (L)
516 P06775516 AIR CHUTE 542 PFH03 FLAT HD SCR 1/4-20 X 1/2
517 PW07 FLAT WASHER 5/16 543 PSB07 CAP SCREW 5/16-18 X 3/4
518 PLW01 LOCK WASHER 5/16 544 P06775544 CUTTERHEAD SLIDE HANDLE
519 PB09 HEX BOLT 5/16-18 X 1/2 545 P06775545 BEARING COVER (R)
520 P06775520 HELICAL CUTTERHEAD BRACKET 546 P06775546 PULLEY TUBE
521 PSB79 CAP SCREW 1/2-12 X 3-1/2 547 P9962Z1110 PULLEY 
523 PR15M EXT RETAINING RING 30MM 548 PSB11 CAP SCREW 5/16-18 X 1-1/4
524 P6206-2RS BALL BEARING 6206-2RS 550 P06775550 PILOT OF AIR CHUTE
525 PSB78 CAP SCREW 1/2-12 X 1 551 P06775551 VERNIER CALIPER POINTER
526 P06775526 SHAFT OF SLIDER 552 P06775552 VERNIER CALIPER
527 P06775527 BEARING HOUSING SEAT 553 P06775553 SPACER
528 PSB62 CAP SCREW 1/4-20 X 1-1/2 554 P06775554 SPACER
529 PSS08 SET SCREW 5/16-18 X 1/2

Download from Www.Somanuals.com. All Manuals Search And Download.



Upper Roller System Breakdown
6000 Series Parts

Download from Www.Somanuals.com. All Manuals Search And Download.



Upper Roller System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P9962Z6101 SQUARE FRAME 137 PW03 FLAT WASHER #10
103 P9962Z6103 FRAME SEAL (R) 138 P06776138 CONNECTOR 1/8T X 3/8-24U
104 P9962Z6104 FRAME SEAL (L) 139 PSB08 CAP SCREW 5/16-18 X 1-1/2
105 PFH03 FLAT HD SCR 1/4-20 X 1/2 201 P9962Z6201 UPPER ROLLER BRACKET
106 PLW04 LOCK WASHER 3/8 202 P9962Z6202 UPPER ROLLER
107 PB18 HEX BOLT 3/8-16 X 1 203 P9962Z6203 UPPER ROLLER BRACKET
108 PLW07 LOCK WASHER 1/2 204 P9962Z6204 BEARING UCC205
109 PSB78 CAP SCREW 1/2-12 X 1 205 PSS02M SET SCREW M6-1 X 6
110 PH29333104 CUSHION 206 PSB16 CAP SCREW 3/8-16 X 3/4
111 PSB07 CAP SCREW 5/16-18 X 3/4 207 PLW04 LOCK WASHER 3/8
112 PB09M HEX BOLT M8-1.25 X 20 208 P9962Z6208 GREASE FITTING
113 P9962Z6113 AIR CYLINDER 301 P9962Z6301 TRIMMING ADJUSTER
115 P9962Z6115 LIMIT SWITCH 302 P9962Z6302 ECCENTRIC ROD
116 P9962Z6116 LIMIT SWITCH TUBE - CERAMIC 303 PSB79 CAP SCREW 1/2-12 X 3-1/2
116-1 P9962Z6116-1 LIMIT SWITCH TUBE - PLASTIC 304 P06776304 GASKET 1/2
116-2 P9962Z6116-2 LIMIT SWITCH HOLDER - L TYPE 305 P9962Z6305 ECCENTRIC PIECE
117 P9962Z6117 LIMIT SWITCH HOLDER 306 P9962Z6306 UNIVERSAL JOINT FORK
118 P9962Z6118 AIR SENSOR NOZZLE (FEMALE) 307 PR05M EXT RETAINING RING 15MM
119 P9962Z6119 AIR CYLINDER BRACKET 308 PN02M HEX NUT M10-1.5
120 P9962Z6120 AIR SENSOR NOZZLE (MALE) 309 P9962Z6309 AIR CYLINDER SHAFT
121 P9962Z6121 THROTTLE VALVE 310 PN41 HEX NUT 1/2-12
122 P9962Z6122 THROTTLE VALVE BASE 311 P9962Z6311 BOTTOM COVER
123 P9962Z6123 PLATE 312 P9962Z6312 COMPRESSION SPRING  
124 P9962Z6124 ALUMINUM DISC 313 P9962Z6313 ALUMINUM PLATE
125 P9962Z6125 OIL CUP 314 PS14M PHLP HD SCR M6-1 X 12
125-1 P9962Z6125-1 CUSHION 315 P9962Z6315 PLATE
126 P9962X6126 ALUMINUM PLATE 316 P9962Z6316 TOP COVER
127 PS52M PHLP HD SCR M4-.7 X 20 317 PN07 HEX NUT 10-24
128 P9962Z6128 BRACKET 318 PSB33 CAP SCREW 10-24 X 3/4
129 PN11 HEX NUT 3/8-24 319 P9962Z6319 AIR CYLINDER BRACKET
130 PW07 FLAT WASHER 5/16 320 P9962Z6320 ECCENTRIC SHAFT COLLAR
131 PLW01 LOCK WASHER 5/16 322 PLW03 LOCK WASHER 10-24
132 PB09 HEX BOLT 5/16-18 X 1/2 323 PN02 HEX NUT 5/16-18
133 PSB33 CAP SCREW 10-24 X 3/4 324 PFH25M FLAT HD SCR M4-.7 X 12
134 PN07 HEX NUT 10-24 325 PB07 HEX BOLT 5/16-18 X 3/4
135 P9962Z6135 OIL CUP CONNECTOR 326 PS05M PHLP HD SCR M5-.8 X 8
136 P9962Z6136 OIL CUP SHAFT

Download from Www.Somanuals.com. All Manuals Search And Download.



Cabinet Assembly Breakdown
7000 Series Parts

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P06777101 UPPER FRAME COVER 204 P06777204 PHLP HD SCR #8-32 X 1-1/4
103 PS68M PHLP HD SCR M6-1 X 10 205 P06777205 POWER OFF SWITCH
104 PH29337104 UPPER LEFT DOOR 207 PLW11 LOCK WASHER #8
105 PH29337105 UPPER RIGHT DOOR 208 PN14 HEX NUT #8-32
106 PH29337106 DOOR LOCK 209 P06777209 LIMIT SWITCH HOLDER
106-1 PH29337106-1 DOOR LOCK (LOWER FRAME) 210 PS03M PHLP HD SCR M6-1 X 8
107 PSB07 CAP SCREW 5/16-18 X 3/4 211 P06777211 AIR CHUTE FIX PLATE
108 PW07 FLAT WASHER 5/16 212 PW06 FLAT WASHER 1/4
109 P06777109 RIGHT DOOR, LOWER FRAME 213 PLW02 LOCK WASHER 1/4
109-1 PH29337109-1 LEFT DOOR, LOWER FRAME 214 PN05 HEX NUT 1/4-20
110 PFH03 FLAT HD SCR 1/4-20 X 1/2 217 PB09 HEX BOLT 5/16-18 X 1/2
111 PH29337111 EMERGENCY STOP PLATE 219 P06777219 PHLP HD SCR #8-32 X 1-1/2
201 P06777201 EMERGENCY STOP SWITCH 220 PLW01 LOCK WASHER 5/16
203 PW08 FLAT WASHER #8 221 P06777221 HEX BOLT 1/4 X 3/4

Download from Www.Somanuals.com. All Manuals Search And Download.



Main Wiring Panel & Controls Breakdown
8000 Series Parts

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PH29338101 ELECTRICAL CONTROL BOX 116 PH29338116 POWER WIRE TERMINAL
102 PH29338102 HINGE 117 PS51M PHLP HD SCR M4-.7 X 30
103 PH29338103 DOOR 118 PH29338118 TERMINAL PLATE
104 PH29338104 BASE PLATE 120 PLW02 LOCK WASHER 1/4
105 PN05 HEX NUT 1/4-20 121 PB19 HEX BOLT 1/4-20 X 1/2
106 PLW02 LOCK WASHER 1/4 122 PH29338122 PU CONNECTOR 1/2"
107 PH29338107 CONTROL PANEL 123 PH29338123 PU CONNECTOR 1/4"
108 PS07M PHLP HD SCR M4-.7 X 8 124 PH29338124 CABLE CONNECTOR 1"
109 PH29338109 CURRENT SENSOR 126 PH29338126A DIGITAL AMP METER V2.02.06
110 PH29338110 TRANSFORMER 128 PH29338128 START SWITCH
111 PH29338111 CONTACTOR LC1-D40 129 PH29338129 STOP SWITCH
112 PH29338112 RELAY LR3D-3355 220V (30-40A) 130 PH29338130 POWER INDICATION LIGHT
113 PH29338113 FUSE TE10.3 X 38 & 500V/4A X 2 131 PH29338131 EMERGENCY STOP SWITCH
114 PH29338114 RELAY LR3D-086 220V (2.5-4A) 132 PH29338132 WIRE COLUMN
115 PH29338115 CONTACTOR LC1-D096 (WITH LOCK) 133 PH29338133 COMPUTER
115-1 PH29338115-1 CONTACTOR LC1-D096 

REF PART # DESCRIPTION
134 P06778134 440V CONVERSION KIT
134-1 PH29338134 RELAY LR3D-3322 440V (17-25A)
134-2 PH29338135 RELAY LR3D-076 440V (1.6-2.5A)

440V Conversion Kit

440V Conversion Kit

Download from Www.Somanuals.com. All Manuals Search And Download.



Belt Oscillation System Breakdown
9000 Series Parts

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PH29339101 REGULATOR ASSEMBLY 120 PH29339120 CONNECTOR 1/4N X 3/8T
102 PH29339102 PRESSURE GAUGE 121 PH29339121 CONNECTOR 1/4N X 1/8T
103 PH29339103 BRONZE CONNECTOR 5/16N X 1/4T 122 PH29339122 AIR SWITCH 1/8"
104 PH29339104 FLEXIBLE HOSE 123 PH29339123 CONNECTOR 1/4N X 1/8T
105 PH29339105 AIR SWITCH 1/4" 124 PW03 FLAT WASHER #10
106 PH29339106 ELBOW 125 PH29339125 BUFFER 1/8"
107 PS22 PHLP HD SCR 10-24 X 5/8 126 PH29339126 BUFFER 1/8"
108 PH29339108 ELBOW 5/16N X 1/8T 90 DEG 127 PH29339127 CONNECTOR 5/16N X 1/8T 90 DEG
109 PH29339109 SOLENOID VALVE 128 PH29339128 FLEXIBLE HOSE 8MM
110 PH29339110 T-FITTING 5/16N X 1/8T X 5/16N 129 PH29339129 FLEXIBLE HOSE 8MM
111 PH29339111 CONNECTOR 1/4N X 1/4T 131 PH29339131 FLEXIBLE HOSE 6MM 
112 P9962Z9112 MANIFOLD 1/4T 132 PH29339132 FLEXIBLE HOSE 6MM 
113 PH29339113 CONNECTOR 5/16N X 1/4T 133 PH29339133 FLEXIBLE HOSE 6MM 
114 P06779114 ELBOW 1/4T X 1/8T 90 DEG 134 PH29339134 FLEXIBLE HOSE 6MM 
115 PH29339115 CONNECTOR 1/4N X 1/8T 90 DEG 135 PH29339135 FLEXIBLE HOSE 6MM 
116 PN07 HEX NUT 10-24 136 PH29339136 FLEXIBLE HOSE 6MM 
117 PH29339117 THROTTLE VALVE 1/8" 137 PH29339137 FLEXIBLE HOSE 6MM 
118 PLW03 LOCK WASHER 10-24 138 PH29339138 FLEXIBLE HOSE 6MM 
119 PH29339119 CONNECTOR 1/4N X 1/4T - 90 DEG

Download from Www.Somanuals.com. All Manuals Search And Download.



Labels and Cosmetic Parts Breakdown
9000 Series Parts

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION
201 G8589 LARGE GRIZZLY NAMEPLATE 
202 P06779202 MODEL G0677 LABEL
203 P06779203 MACHINE ID LABEL
204 PLABEL-13 DISCONNECT SANDER 220V
205 PLABEL-30 DOOR CLOSED LABEL
206 PLABEL-61A RESPIRATOR LABEL
207 PLABEL-27 MM CONVERSION CHART
208 P06779208 GREASE FITTING LUBRICATION
209 PLABEL-34C PREWIRED 220V LABEL REF PART # DESCRIPTION
210 PLABEL-14 ELECTRICITY LABEL 217 PPAINT-1 GRIZZLY GREEN TOUCH UP PAINT
211 P06779211 PHASE CONVERTER NOTICE 218 P06779218 KICKBACK HAZARD LABEL
212 P06779212 DANGER STRIP 219 PLABEL-11 SAFETY GLASSES LABEL
213 P06779213 EMERGENCY STOP STRIPE 220 P06779220 PINCH HAZARD LABEL
214 P06779214 ROTATION LABEL 221 PLABEL-12A READ MANUAL LABEL
215 PPAINT-11 GREY PUTTY TOUCH UP PAINT 222 P06779222 LOAD METER FACE LABEL
216 PPAINT-16 RED TOUCH UP PAINT 223 P06779223 AMP LOAD CHART

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND RETURNS

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/



